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‘Operation No. 5601020163

Name and address of applicant ' LOCKTECH ENGINEERING COMPANY LIMITED
43/10 Moo 1 Pinklao-Nakornchaisri, Tumbol Khunkaew,

_ Amphoe Nakhon Chaisi, Nakhon Pathom 73120
BRAKE/ACCELERATOR PEDAL LOCKING DEVICE 1 sample.

_____________________ N e -

Sample description

Sample No. | -

Sample ;‘Iu'waracte_t-‘-i;tic and conditic;;ngtlfhg sample is in good condmons ;
Date of receipt envary20ts
Test date 31 January 2013 - 1 February 2013

< Test method im\/ibration test
| | - Frequency :33Hz
- Acceleration :30 m/s’
- Test time : 4 hours (Up-Down)
: 2 hours (Left-Right)

| Test result As in attached paper.

Reviewed by Approved by

s Ho Ghayd b s

(Mr. SakeSilp Banprgsuka) (Mr. Utai Unagul) (Mrg. ChureerkXSuwanvithaya)

| Technical Team Testing Section Manager ' Vice President
e R 3By, 3 Feb A3,
| Tested by : Mr. Tawatchai Wongmuang
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Test result

Test item Unit Test result

Vibration test - No self operating (Lock) during vibration testing.

No defect on function. No damage.

After test

o)
o

Tested by \vde i a/ 19 Febyoi Reviewed by 5? Can m’ﬁa
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“ 5601020116

LOCKTECH ENGINEERING COMPANY LIMITED

43/10 Moo 1 Pinklao-Nakornchaisri, Tumbol Khunkaew,

Amphoe Nakhon Chaisi, Nakhon Pathom 73120

| BRAKE/CLUTCH PEDAL LOCKING DEVICE
Sample No. P

Operatlon No

Sam ple descriptio_n___ 1 sa m Blfr__

Sample characterrstlc and condition The sample is in good conditions.

Date of recerpt 1? January 2013

Test date | 31 January 2013 - 1 February 2013

Test method E“\flbratlon test

| : 30 R

£ 30 m/s’

: 4 hours (Up-Down)
: 2 hours (Left-Right)

: 2 hours (Black-Front)

- Frequency

- Acceleration

- Test time

- Test result ‘ As in attached paper.

Approved by

Reviewed by

i
|
I

.S\gﬂ,\_pr’/o C Ma"l %Mﬂ %9

(Mr. Sakesilp Banphasuka)

Technical Team

Tested by : Mr Tawatchai Wongmuang

(Mr. Utai Unagul)

Testing Section Manager

...... |2 Bhl8l3

(Mys. Chureeglt Suwanvithaya) |

Vice President
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Operation No. 5601020116 Page 2/2
Test result

Test item Unit Test result

Vibration test - No self operating (Lock) during vibration testing.

No defect on function. No damage.

Configuration

After test

Tested by\“"'ﬁﬁ\"\ld*‘:hﬁj 12 F"b ?9!:7 ReViewed by ég LS M% "?’ /—;6 e/
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